NPDES Permit No. MA0033324
2014 Reissuance
Page 1 of 12

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C.
§§1251 et seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L.
Chap. 21, §§26-53),
Groton School
is authorized to discharge from the facility located at
Groton School Wastewater Treatment Plant
Farmer’s Row

Groton, Massachusetts 01450

to receiving water named:
Nashua River (Segment MA81-06)

in accordance with effluent limitations, monitoring requirements and other conditions set forth
herein.

This permit shall become effective on the days of signature.
[...]
An additional dilution at the permitted
effluent concentration (% effluent) is
required if it is not included in the dilution
series.

16. Effect measured Mortality-no movement of body
or appendages on gentle prodding

17. Test acceptability 90% or greater survival of test organisms in
dilution water control solution

18. Sampling requirements For on-site tests, samples must be used
within 24 hours of the time that they are
removed from the sampling device. For off-
site tests, samples must first be used within
36 hours of collection.

19. Sample volume required Minimum 1 liter

Footnotes:
1.  Adapted from EPA-821-R-02-012.

2.  Standard prepared dilution water must have hardness requirements to generally reflect the
characteristics of the receiving water.

February 28, 2011 4



EPA NEW ENGLAND TEST CONDITIONS FOR THE FATHEAD MINNOW
(PIMEPHALES PROMELAS) 48 HOUR ACUTE TEST*

10.

11.

12.

13.

Test Type

Temperature (°C):
Light quality:
Photoperiod:

Size of test vessels:
Volume of test solution:

Age of fish:

No. of fish per chamber

No. of replicate test vessels
per treatment

Total no. organisms per
concentration:

Feeding regime:

Aeration:

dilution water:?

February 28, 2011

Static, non-renewal
20+1°Cor25+1°C

Ambient laboratory illumination
16 hr light, 8 hr dark

250 mL minimum

Minimum 200 mL/replicate

1-14 days old and age within 24 hrs of each
the others

10

4

40

As per manual, lightly feed test age larvae
using concentrated brine shrimp nauplii
while holding prior to initiating test

None, unless dissolved oxygen (D.O.)
concentration falls below 4.0 mg/L, at which
time gentle single bubble aeration should be
started at a rate of less than 100
bubbles/min. (Routine D.O. check is
recommended.)

Receiving water, other surface water,
synthetic water adjusted to the hardness and
alkalinity of the receiving water (prepared
using either Millipore Milli-QR or equivalent
deionized and reagent grade chemicals
according to EPA acute toxicity test manual)



14. Dilution series

15.  Number of dilutions®

16. Effect measured
17. Test acceptability

18. Sampling requirements

19. Sample volume required

or deionized water combined with mineral
water to appropriate hardness.

> 0.5, must bracket the permitted RWC

5 plus receiving water and laboratory water
control and thiosulfate control, as necessary.
An additional dilution at the permitted
effluent concentration (% effluent) is
required if it is not included in the dilution
series.

Mortality-no movement on gentle prodding
90% or greater survival of test organisms in
dilution water control solution

For on-site tests, samples must be used
within 24 hours of the time that they are
removed from the sampling device. For off-
site tests, samples are used within 36 hours
of collection.

Minimum 2 liters

Footnotes:

1.  Adapted from EPA-821-R-02-012

2.  Standard dilution water must have hardness requirements to generally reflect

characteristics of the receiving water.

February 28, 2011



VI. CHEMICAL ANALYSIS

At the beginning of a static acute toxicity test, pH, conductivity, total residual chlorine, oxygen,
hardness, alkalinity and temperature must be measured in the highest effluent concentration and
the dilution water. Dissolved oxygen, pH and temperature are also measured at 24 and 48 hour
intervals in all dilutions. The following chemical analyses shall be performed on the 100 percent
effluent sample and the upstream water sample for each sampling event.

Parameter Effluent Receiving ML (mg/l)
Water
Hardness™ X X 0.5
Total Residual Chlorine (TRC)* * X 0.02
Alkalinity X X 2.0
pH* X X --
Specific Conductance X X --
Total Solids X -
Total Dissolved Solids X -
Ammonia X X 0.1
Total Organic Carbon X X 0.5
Total Metals
Cd X X 0.0005
Pb X X 0.0005
Cu X X 0.003
Zn X X 0.005
Ni X X 0.005
Al X X 0.02

Other as permit requires
Notes:

1. Hardness may be determined by:
e APHA Standard Methods for the Examination of Water and Wastewater , 21st Edition
-Method 2340B (hardness by calculation)
-Method 2340C (titration)
2. Total Residual Chlorine may be performed using any of the following methods provided the required
minimum limit (ML) is met.
e APHA Standard Methods for the Examination of Water and Wastewater , 21st Edition
-Method 4500-CL E Low Level Amperometric Titration
-Method 4500-CL G DPD Colorimetric Method
3. Required to be performed on the sample used for WET testing prior to its use for toxicity testing

February 28, 2011 7



VII. TOXICITY TEST DATA ANALYSIS

LC50 Median Lethal Concentration (Determined at 48 Hours)

Methods of Estimation:

®Probit Method

® Spearman-Karber

e Trimmed Spearman-Karber
e Graphical

See the flow chart in Figure 6 on p. 73 of EPA-821-R-02-012 for appropriate method to use on a
given data set.

No Observed Acute Effect Level (NOAEL)

See the flow chart in Figure 13 on p. 87 of EPA-821-R-02-012 .

VIl TOXICITY TEST REPORTING

A report of the results will include the following:

Description of sample collection procedures, site description

Names of individuals collecting and transporting samples, times and dates of sample
collection and analysis on chain-of-custody

General description of tests: age of test organisms, origin, dates and results of standard
toxicant tests; light and temperature regime; other information on test conditions if
different than procedures recommended. Reference toxicant test data should be included.

All chemical/physical data generated. (Include minimum detection levels and minimum
quantification levels.)

Raw data and bench sheets.
Provide a description of dechlorination procedures (as applicable).

Any other observations or test conditions affecting test outcome.

February 28, 2011 8



NPDES #: MA0033324
Attachment B
2014 Reissuance, Page 1 of 1

Summary of Required Report Submittals

This table is a summary of the reports required to be submitted under this NPDES permit as an
aid to the permittee(s). If there are any discrepancies between the permit and this summary, the
permittee(s) shall follow the permit requirements. The addresses are for the submittal of hard

copies.

When the permittee begins reporting using NetDMR, submittal of hard copies of many of the
required reports will not be necessary. See permit conditions for details.

1

U.S. Environmental Protection Agency
Water Technical Unit (OES04-SMR)

5 Post Office Square - Suite 100
Boston, MA 02109-3912

2

MassDEP

Surface Water Discharge Permit Program
627 Main Street, 2nd Floor

Worcester, Massachusetts 01608

3

MassDEP

Central Regional Office- Bureau of Resource
Protection

627 Main Street

Worcester, MA 01608

Requirement Due Date

Addressees

Toxicity test samples shall be
collected during the month of;
June.

[Part I.A Footnote 6]

of each year

Results shall be submitted by July 31,

land?2

If the average annual flow in
any calendar year exceeds year
80% of the facility’s design
flow, the permittee shall
submit a report to MassDEP.
[Part LA.1.9.]

By March 31 of the following calendar

1,2and 3

Notification of Sanitary Sewer
[Overflows Part .A.1.3.]

Within 24 hours of SSO event.

land 3

A summary report of all
actions taken to minimize I/1
during the previous calendar
year. [Part C.3.]

Annually, by March 31

1,2,and 3

Annual Sludge Report
[Part 1.D.8]

Annually by February 19

1,2,and 3

Monitoring results obtained
during each calendar month
shall be summarized and
reported on Discharge
Monitoring Report Form(s)
[Part I.E]

Postmarked no later than the 15th day of
the following month.

1,2,and 3




Fact Sheet MA0033324
Page 1 of 22

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
NEW ENGLAND - REGION |
5 POST OFFICE SQUARE - SUITE 100
BOSTON, MASSACHUSETTS 02109-3912

FACT SHEET

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES

NPDES PERMIT NO: MA0033324
PUBLIC NOTICE DATE: March 20, 2014 — April 18, 2014
NAME AND ADDRESS OF APPLICANT:

Groton School
P.O. Box 991
Groton, Massachusetts 01450

NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:

Groton School Wastewater Treatment Facility
Farmers Row
Groton, Massachusetts 01450

RECEIVING WATER: Nashua River (Nashua Basin - MA81-06)
USGS Hydrologic code: 01070004

CLASSIFICATION: Class B - Warm Water Fishery
I PROPOSED ACTION

The above named applicant has applied to the U.S. Environmental Protection Agency for re-
issuance of its National Pollutant Discharge Elimination System (NPDES) permit to discharge
into the designated receiving water. The current permit was signed and became effective on
September 27, 2007. The permit expired August 31, 2012. A re-application was received on
February 29, 2012. The applicant filed a complete application as required by 40 Code of
Federal Regulations (CFR) Part 122.6 so the existing permit has been administratively extended
and will remain in effect until a renewed permit has been issued. This fact sheet includes:
Attachment A — Effluent Data, Attachment B — Discharge Location Map, Attachment C —Photo
of Treatment Plant, Attachment D — Process Diagram, Attachment E — Metals Data, and
Attachment F - Statistical Analysis Of Metals Effluent Data.



Fact Sheet MA0033324
Page 2 of 22

A1, TYPE OF FACILITY AND DISCHARGE LOCATION

The Groton School is an independent secondary boarding school located in Groton, MA that
operates a system for the collection and treatment of its wastewater. The discharge from this
secondary wastewater treatment facility is via Outfall 001 to the Nashua River. See Attachment
B, Site Location Map.

I11.  DESCRIPTION OF DISCHARGE

Quantitative descriptions of the discharge in terms of significant effluent parameters, based on
recent discharge monitoring reports (DMRs) for January 2012 through November 2013 may be
found in Fact Sheet Attachment A.

IV.  LIMITATIONS AND CONDITIONS
The effluent limitations and monitoring requirements may be found in the draft NPDES permit.

V. PERMIT BASIS AND EXPLANATION OF EFFLUENT LIMITATION
DERIVATION

A. PROCESS DESCRIPTION

The wastewater treatment facility (WWTF), which is located at the school, has a design flow of
70,000 gallons per day (gpd) or 0.07 million gallons per day (mgd), and serves a population of
approximately 400 students and employees.

The treatment process consists of primary settling, biological treatment, coagulation/flocculation
phosphorus removal, biological filter polishing and UV disinfection.

Sanitary flow from the campus buildings enters the first of two septic tanks in series. Septic
Tank #1 (20,000 gallons) and Septic Tank #2 (14,000 gallons), provide primary settling. The
septic tanks are followed by a dosing tank (4,000 gallons) which provides flow equalization. A
siphon draws flow from the dosing tank, through a flow meter (Parshall flume with ultrasonic
level detection) to a splitter that directs flow to the Northwest and/or Northeast sand filter beds.
The sand filters treat the wastewater mechanically and biologically. Mechanically, the sand
strains the wastewater and removes some solids that were able to flow through the septic tanks.
Biologically, the sand provides a growth substratum to bacteria that consume organic matter in
sewage and nitrifies ammonia. As in conventional treatment, a small amount of sludge is
produced.

Flow from the sand filters is pumped to the first of two inclined plate separators in series which,
with chemical addition, provide phosphorus removal and pH control. The treated sewage then
flows to a recirculating sand filter for biological polishing.



Fact Sheet MA0033324
Page 3 of 22

Two ultraviolet units provide disinfection before the treated effluent is conveyed through an
outfall pipe to a discharge point below the surface of the Nashua River. See Attachment D for a
Process Flow Diagram. See also Attachment C for a photograph of the treatment system.

The collection system has approximately six miles of sewer line that serve the campus and
approximately 30 residences owned by the school. The remainder of the campus is served by
Title 5 septic systems.

B. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS
OVERVIEW OF FEDERAL AND STATE REGULATIONS

The Clean Water Act (CWA) prohibits the discharge of pollutants to waters of the United States
without a National Pollutant Discharge Elimination System (NPDES) permit unless such a
discharge is otherwise authorized by the CWA. The NPDES permit is the mechanism used to
implement technology and water quality-based effluent limitations and other requirements
including monitoring and reporting. This draft NPDES permit was developed in accordance with
various statutory and regulatory requirements established pursuant to the CWA and any
applicable State regulations. The regulations governing the EPA NPDES permit program are
generally found at 40 CFR Parts 122, 124, 125, and 136.

EPA is required to consider a) technology-based requirements, b) water quality-based
requirements, and c) all limitations and requirements in the current/existing permit, when
developing permit limits. These requirements are described in the following paragraphs.

Pursuant to 40 CFR. 8 122.44 (d), permittees must achieve water quality standards established
under Section 303 of the CWA, including state narrative criteria for water quality. Additionally,
under 40 CFR. 8122.44 (d)(1)(i), "Limitations must control all pollutants or pollutant parameters
which the Director determines are or may be discharged at a level which will cause, have the
reasonable potential to cause, or contribute to an excursion above any state water quality
standard.” When determining whether a discharge causes, or has the reasonable potential to
cause or contribute to an in-stream excursion above a narrative or numeric criterion, the
permitting authority shall use procedures which account for existing controls on point and non-
point sources of pollution, and where appropriate, consider the dilution of the effluent in the
receiving water.

A permit may not be renewed, reissued, or modified with less stringent limitations or conditions
than those contained in the previous permit unless in compliance with the applicable anti-
backsliding requirements, found in CWA Section 402(0) and 303(d) and at 40 CFR 122.44(l).
Effluent limits based on technology, water quality, and state certification requirements are all
subject to anti-backsliding provisions.

In accordance with regulations found at 40 CFR Section 131.12, the Massachusetts Department
of Environmental Protection (MassDEP) has developed and adopted a statewide antidegradation
policy to maintain and protect existing in-stream water quality.



Fact Sheet MA0033324
Page 4 of 22

The Massachusetts Antidegradation Policy is found at 314 Code of Massachusetts Regulations
(CMR) 4.04. No lowering of water quality is allowed, except in accordance with the
antidegradation policy. All existing uses of the Nashua River must be protected. This draft
permit is being reissued with allowable discharge limits as, or more, stringent than those in the
current permit and with the same parameter coverage. There is no change in outfall location.

TECHNOLOGY-BASED REQUIREMENTS

Technology-based requirements represent the minimum level of control that must be imposed
under Sections 301(b) and 402 of the CWA (see 40 CFR 8125 Subpart A). For existing sources,
best practicable control technology currently available (BPT) is applied for conventional, non-
conventional, and toxic pollutants. More stringent technology-based requirements are applied
through best conventional control technology (BCT) for conventional pollutants; and best
available technology economically achievable (BAT) for toxic and non-conventional pollutants.
New source performance standards (NSPS) are applied to new sources, to control conventional,
non-conventional, and toxic pollutants.

There are no effluent limitations guidelines (ELGSs) for privately owned treatment plants treating
domestic sewage. In the absence of ELGs, the permit writer is authorized under Section